Z a4 El

PARTS CATALOG

GM3500iAED

Inverter Generator




ENGINE-ITEM NUMBER

=1 = kv 5] = 1=
FS FEHES SEEE Description s
No Part No. Quantity
1 5789. 06018. 00. 01 7 B IE M6 X 18 Bolt 4
2 0001. 164. 001V. 00. 00 ok Cover subassembly, Cylinder head 1
3 7080. 165. 001V. 00. 00 MLIHJEM 45 X 25X 12. 5 0il screen 1
4 3097. 164. 001V. 00. 00 Il i 2 e 3 Sealing gasket of breathing tank 1
5 3088. 164. 001V. 00. 00 I 1] 55 A Breathing valve cover plate 1
6 0818. 04008. 00. 01 + 7] S M2 4T4 X 8 Cross head screw 4
7 3000. 164. 001V. 00. 00 TSk 5 4 Cylinder head cover pad 1
8 5789. 08060. 00. 10 iy B B FEM8 X 60 Bolt 4
9 2160. 148. ROO1V. 00. 00 KA 3 Spark plug 1
10 1120. 188. 001V. 00. 00 R AT B e Locking clamp of speed regulating swing rd 1
11 [0010. 164. 0060. 00. 00 ST Sk Cylinder head 1
12 |R0900. 06092. 00. 00 XSk WA Stud bolt 2
13 3020. 164. 001V. 00. 00 i Sk Gasket, Cylinder head 1
14 [3170.168. 002V. 00. 00 SERLAN10X 14 Pin 2
15  |3100. 164. 001V. 00. 00 HER %5 & 44 Exhaust port gasket 1
16  [7071.165.001V. 00. 00 KL R AEM6 X 78 Limit plate gasket 2
17 [2230. 164. 002V. 00. 00 SRR Wind deflector 1
18  |1000. 164. 001V. 00. 00 HHEEAEREN Crank case 1
19  |1230.164. 001V. 00. 00 IR DANER G Dipstick assembly 1
20  [3170. 188.001V. 00. 00 SERTEY8 X 12 Locating pin 2
21  |3040. 164. 001V. 00. 00 T 2 A 2 Crankcase gasket 1
22 10270. 168. 001V. 00. 00 7K 6205 Bearing 1
23 1010. 164. 001V. 00. 00 i e 4 2 Crankcase cover 1
24 2230. 164. 001V. 00. 00 TEXE Lower wind deflector 1
25  12090. 164. 001V. 00. 00 JEZ MR Crimping board 1
26 |5787.06012.00. 01 T RTIEREM6 X 12 Bolt 2
27  |3150. 168. 001V. 00. 00 25X 41. 25X 6 0il seal 1




ENGINE-EXPLOSIVE VIEW




28  |5787.06025. 00. 01 7 B IR AEM6 X 25 Bolt 7
29 1025. 464. 0020. 00. 00 AL R Temperature sensor 1
30 |5787.06010. 00. 01 i FEIEAEME X 10 Bolt 1
31  ]0107. 164. 001V. 00. 00 PR B Rocker shaft stop 1
32 10100. P62. ROO1V. 00. 01 PR Rocker pin 2
33 0100. 164. 001V. 00. 00 PR A Rocker arm assembly 2
34 0050. F70. ROO1V. 00. 00 FEHEA ] 5 Intake and exhaust valve spring seat 2
35  0040. 164. 0010. 00. 00 AR Valve spring 2
36 |0085. 164. 001V. 00. 00 EERlIE 0il baffle 1
37  10160. 164. 001V. 00. 00 HEAT Putter 2
38  ]0030. 164. 001V. 00. 00 HEAU Exhaust valve 1
39  ]0020. 164. 0011. 00. 00 A Intake valve 1
40 1030. 164. 001V. 00. 00 T Tappet 2
41 [0185. 164. 002V. 00. 00 it PR D 18X D 10. 2X0. 5 Wear resistant gasket 1
42 11040. 164. 0011. 00. 00 'S A Camshaft components 1
43 [1120.F70.R0O01V. 00. 00 U] Valve clamp lock 4
44 0818. 03006. 10. 01 + R SLIEET3 X 6 Cross head screw 2
45 |4000. 474. 0040. 00. 00 Pt AL Stepper motor 1
46 2370. F80. 001V. 00. 00 AN Exhaust pipe 1
47 3060. 164. 0011. 00. 00 AT Air inlet gasket 1
48 12300. 164.0011. 00. 00 RRLER RN Carburetor block 1
49 3080. 164. 0010. 00. 00 R Carburetor gasket 1
50 2260. 164. C080. 00. 00 RHE Carburetor 1
51 |2410. 164.0011. 00. 00 HEEE Intake elbow 1
52 [6177.06000. 00. 01 iy 35 Bl A BE REM6 Locking nut with disc 2
53 12360. 458. R004V. 00. 00 HIEHE R P10 Ribbon tubing clamp 2
54 2330. 469. C030. 00. 21 T Tubing 1
55 [2325.469.0010. 00. 00 PR e A Fuel filter 1
56 2330. 148. C040. 00. 21 e Tubing 1
57  12360. 458. 002V. 00. 00 WL E J P8, 5 Ribbon tubing clamp 1
58  [4000. 435. 006V. 00. 00 b i3k AL Stepper motor 1
59  [4000. J05. 0020. 00. 02 HAHLE T Motor stator 1
60  [5787.06045. 00. 01 iy BB AEMG X 45 Bolt 2




61 |4000.474.001V. 00. 01 LT Motor rotor 1
62  [6177.14000. 06.01 B RIMI4X 1. 5 Nut with disc 1
63 [2030. T48. 0020. 63. 00 e Impeller 1
64 2020. T48. 001V. 00. 00 EESIES Starting sleeve 1
65 |5787.06012.22.01 /NFEBEAEME X 12 Bolt 2
66  [2000. 164. 0011. 00. 00 SR Shroud as-air 1
67  2000. T70. 001V. 04. 03 JA B A Starting handle 1
68  |2186. J05.0010. 00. 00 BT 55 AR Handle cover plate 1
69 [5787.06018. 00.01 i BB FEME X 18 Bolt 7
70 |2000. 148. 001V. 00. 04 i Pulling plate 1
71 |1220. 188. 002V. 00. 00 JE 28R Crimping board 1
72 10210. 164. 001V. 00. 00 T ZER A Ring as—piston 1
73 10230. 160. ROO1V. 00. 00 TEZEE R Piston pin circlip 2
74 10200. 164. 001V. 00. 00 I Piston 1
75 10220. 164. 001V. 00. 00 5 ZEE piston pin 1
76 [0190. 164. 001V. 00. 00 AT A Connecting rod assembly 1
77  |0185. 164. 001V. 00. 00 i BE AT D36 X D25.3X0.5 |Wear resistant gasket 1
78  10180. 164.0011. 60. 00 A 2H A Crankshaft assembly 1
79 [2400.164. 001V. 00. 11 HAE AR (HD Muffler cover (front) 1
80 |5787.06018.00.01 iy FEME M6 X 18 Bolt 3
81 2400. 474. 001V. 00. 00 VH 5 A At Muffler components 1
82  |5789.06040.00.01 i B BEFEM6 X 40 Bolt 1
83 |6177.06000.00.01 i B B R B REM6 Locking nut with disc 2
84 2400. 164. 001V. 00. 12 A A E (J5) Muffler cover (rear) 1
85 |0845.42016.00.01 HBUEET 4. 2X 16 Self tapping screw 5
86  |5789.05020. 00. 03 i B FEMS X 20 Bolt 1
87  |1522.164.002V. 00. 00 R K 2R P Ignition coil 1
88  [2050. T48. 002V. 00. 00 fih K 28 [ 2H A Trigger coil assembly 1
89  1020.164.0011. 00. 00 IR T 0il alarm 1
90 |5787.06014.00.01 iy IS M6 X 14 Bolt 2
91 |5787.06012. 22. 01 /N IRFEME X 12 Bolt 2




GENERATOR-EXPLOSIVE VIEW




GENERATOR-ITEM NUMBER

=1 = ok 5] = =
Fs |THRHES SEEE Description He
No Part No. Quantity
1 6655. J05. 0010. 00. 00 THI AR R panel bed 1
2 3370. J05. 0130. 00. 99 TR panel 1
3 0818. 05016. 00. 07 FE KA SLBEET (55X 16) Cross recessed pan head screw 8
4 9461. J05. 0010. 00. 00 AT E R Pull rod fixing plate 1
5 2426. J05. 0020. P4. 00 FiAF 24 Rod components 1
6 0818. 05010. 00. 07 +FRESLIEE] (5X10) Cross recessed pan head screw 2
7 6854. 528. 0021. 00. 00 R Voltage regulating rectifier 1
8 5787.05016. 00. 01 i MR FEME X 16 Bolt 1
9 4492. J05. 1D. 02. 00 I i B B Anti-drag startup module 1
10 |5789. 06014. 00. 01 i MR AEME X 14 Bolt 2
11 ]3340. J05. 0010. 00. 00 JERHRGEB A Base plate 1
12 [9933. J05.0010. 00. 00 SCE R Supporting seat 2
13 ]3360.473. 0020. 00. 00 ok S T Shock pad 4
14 ]5789. 06018. 00. 01 iy B A FEM6 X 18 Bolt 4
15 |6178.05000. 00. 04 Je Frig sl (M5) Nut 4
16  |3145.469. 001V. 00. 00 T 42 BEM6 X 20 Nut 6
17  ]2470. J05. 0020. 00. 00 WAL Inverter 1
18  |3410. 467. 0040. 00. 00 FE 2% Ground wire 1
19 2473. 474.001V. 00. 00 AR 2R [ T HA1 Fixed ears of inverter 1
20 2473. 474. 002V. 00. 00 AR 28 [H 5 7 B2 Fixed ears of inverter 1
21  |5789.06012.00. 01 T RTIEAEM6 X 12 Bolt 4
22 0818. 05016. 00. 07 R RLIRET5 X 16 Cross recessed pan head screw 1
23 4100. P75. 001V. 00. 00 HPEDEX D13X2 Shim 1
24 7390. J05. 0010. 00. 00 [I0E:S Wheel 2
25 13335. J05. 0010. 00. 00 i hh The shaft pin 2
26  |1120.188.001V. 00. 00 AR AT Speed control swing lock clip 2
27  |2461. J05.0010. 00. 00 G iaaRiid Lithium battery 1




28 [3331. J05.0010. 00. 01 FELY Cell box 1
29  13200. J05. 0010. 00. 00 A Tank, Fuel 1
30 [3200.467.001V. 00. 02 TR 8 Fuel filter 1
31 [3200. J05.0010. 00. 03 VEH TR E Sheath 1
32 [3200. 474. C010. 00. 01 A T Tank cap 1
33 |7868.469.001V. 00. 00 THAE SCHE IR ENR Sheath 3
34  |3208.P70.001V. 00. 00 e Filt tip 1
35  [2360. 458. R007V. 00. 00 HIEME RO Ferrule 2
36 |2330.469. C010. 00. 21 e 0il tube 1
37 ]2332.467. 006V. 00. 00 R R E 10X 50 Sheath 1
38  [2360. 458. R003V. 00. 00 W HE K D8 Ferrule 2
39  |[5522.467.003V. 00. 00 HAHBUE R EC Damping rubber sleeve for oil tank 1
40 [2330. 528. €080. 00. 00 BRI 7R R Fuel o0il evaporation collection pipe 1
41 |2420. J05. 0010. 04. 00 HE A e Muffler shield 1
42 [0818.05016. 00. 07 1 RACSKIBET (5X16) Screw 8
43 7824. 474. 001V. 00. 00 HE R EERE Muffler sealant sleeve 1
44 |5598. 467.001V. 00. 00 Mt fL1Y bl Plum ring 4
45 0819. 04212. 00. 01 + Uk H BEET 4. 2 X 12 Cross countersunk head tapping screw 3
46 |1560. J05. 0010. 04. 00 il rotary knob 1
47 |5596. J05. 0010. P4. 00 e A R AR ornament shell 1
48  |7344.446.0010. 00. 00 7S A e Bolt 3
49  |5324. J05.0010. 00. 00 R Clip 5
50  [0818.05016. 00. 07 1 RECELIRET5 X 16 Screw 4
51 |2220. J05.0010. 04. 00 Ve Tk s Left shell 1
52 |6178.05000. 00. 04 S g RE (M5) Nut 4
53 |2140. 464. 001V. 00. 00 =&5—JFK Three in one switch 1
54 2141.467. 001V. P4. 00 =& xFW Three in one switch handle 1
55  |0818.04014.00.01 BEETMA X 14 Screw 1
56 |2222. J05. 0010. 04. 00 Y SR AN s Right shell 1
57 1560. J05. 0010. 04. 00 il Rotary knob 1
58  [6178.05000. 00. 04 Je T HERE (M5) Nut 4
59  |6234. 467. 002V. 00. 00 R ENHLEE (e HB sheath 1
60  4259. J05. 0010. 04. 00 KA FE TR Spark-plug outer cover 1




61 [4562.469. 001V. 00. 00 B EAZ B ZENR Anti loss rubber strip 1
62 [5324. 705.0010. 00. 00 FhHFE Clip 5
63 [7344.446.0010. 00. 00 7S AR Bolt 3
64  |5596. J05. 0020. P4. 00 Y ER At Right exterior cover 1
65  [BP00. 083. 007. 06 DK164F/P-2%h /1 Engine 1




H#%i%8 (Crankcase)

= p—— =
?oj.g é’;zfﬁ.ﬁ TR Description Qfaﬁn%ity

1 1000. 164. 001V. 00. 00 HIEGHPERES Crank case 1

2 1230. 164. 001V. 00. 00 MLy R4 Dipstick assembly 1

3 3170. 188. 001V. 00. 00 SENLA8X 12 Locating pin 2

4 3040. 164. 001V. 00. 00 HH 2 7 2 Crankcase gasket 1

5 0270. 168. 001V. 00. 00 47K 6205 Bearing 1

6 1010. 164. 001V. 00. 00 it A 5 Crankcase cover 1

7 2230. 164. 001V. 00. 00 TEXE Lower wind deflector 1

8 2090. 164. 001V. 00. 00 JEZHR Crimping board 1

9 5787. 06012. 00. 01 7 AR M6 X 12 Bolt 2

10 3150. 168. 001V. 00. 00 WE 25X 41, 25X 6 0il seal 1

11 5787. 06025. 00. 01 7 AL MRAEME X 25 Bolt 7

12 1025. 464. 0020. 00. 00 it S8 R IR Temperature sensor 1




Frks#E M ( Cylinder head cover assembly)

FN?oj.g 4’;2514:11\%])75 AR Description Quia&n%ity
1 5789. 06018. 00. 01 T R MR AEME X 18 Bolt 4
2 0001. 164. 001V. 00. 00 |HIki& Cover subassembly, Cylinder head 1
3 7080. 165. 001V. 00. 00 [HLitiERI45 X 25X 12. 5 0il screen 1
4 3097. 164. 001V. 00. 00 [ 1Mk A 2 ) 44 Sealing gasket of breathing tank 1
5 3088. 164. 001V. 00. 00 [Pk % 75 Breathing valve cover plate 1
6 0818. 04008. 00. 01 +FF S IEET 4 X8 Cross _head screw 1
7 3000. 164. 001V. 00. 00 [FIkag# Cylinder head cover pad 1
8 5789. 08060. 00. 10 AR IR FEMS X 60 Bolt 4
9 2160. 148. ROO1V. 00. 00 [kft 2 Spark plug 1
10 1120. 188. 001V. 00. 00 | iF# AT 413 Locking clamp of speed regulating swing rod 1




11 0010. 164. 0060. 00. 00 | < H 3k Cylinder head 1
12 R0900. 06092. 00. 00 XL IE R Stud bolt 2
13 3020. 164. 001V. 00. 00 |fI k& Gasket, Cylinder head 1
14 3170. 168. 002V. 00. 00 |EAI4H10X 14 Pin 2
15 3100. 164. 001V. 00. 00 |HFS D24 Exhaust port gasket 1
16 7071.165. 001V. 00. 00 | XLLBZAEM6 X 78 Limit plate gasket 2
17 2230. 164. 002V. 00. 00 |5 AR Wind deflector 1




1— =

HL4EH (Motor assembly)

F5 EHAEE S N . B
No. Part No. SR Description Quantity

1 4000. J05. 0020. 00. 02 [HHLET Motor stator 1

2 5787.06045. 00. 01 i B IR M6 X 45 Bolt 2

3 4000. 474. 001V. 00. 01 |FEMLELF Motor rotor 1

4 6177. 14000. 06. 01 T REREM14 X 1.5 Nut with disc 1

5 2030. T48. 0020. 63. 00 |H%¢ Impeller 1

6 2020. T48. 001V. 00. 00 |EzhE Starting sleeve 1

7 5787.06012. 22. 01 ANEHEREEM6 X 12 Bolt 2




BN #FN2S (Engine Starter)

= = = —
- T B oD

1 2000. 164. 0011. 00. 00 SR Shroud as—air 1

2 2000. T70. 001V. 04. 03 EEIER Starting handle 1

3 2186. J05. 0010. 00. 00 hFER Handle cover plate 1

4 5787. 06018. 00. 01 i AL IRAR M6 X 18 Bolt 7

5 2000. 148. 001V. 00. 04 il Pulling plate 1

6 1220. 188. 002V. 00. 00 [ £R R Crimping board 1




KRB/ VLR ESL /fil & 23 B (IGNITION COIL/WARNING DEVICE/TRIGGER COIL)

] =] W EL

- FET. B s
1 5789. 05020. 00. 03 ity BLIEAE M5 X 20 Bolt 1
2 1522. 164. 002V. 00. 00 K2 Ignition coil 1
3 2050. T48. 002V. 00. 00 finh R 2% P ZELA Trigger coil assembly 1
4 1020. 164. 0011. 00. 00 HLIH IR 2% 0il alarm 1
5 5787.06014. 00. 01 ity BLIEAEME X 14 Bolt 2
6 5787.06012. 22. 01 ANAFIRFEME X 12 Bolt 2




S HH (Camshaft parts)

FN%‘O? EP;E?:II\%)? FHb R Description ijrfity
1 5787.06010. 00. 01 A IEREM6 X 10 Bolt 1
2 0107. 164. 001V. 00. 00 PR R Rocker shaft stop 1
3 0100. P62. ROO1V. 00. 01  |¥R/E 4y Rocker pin 2
4 0100. 164. 001V. 00. 00 e A Rocker arm assembly 2
5 0050. F70. ROO1V. 00. 00  |33HES ] 98 35 s Intake and exhaust valve spring seat 2
6 0040. 164. 0010. 00. 00 AR Valve spring 2
7 0085. 164. 001V. 00. 00 Rl 0il baffle 1
8 0160. 164. 001V. 00. 00 HEFF Putter 2
9 0030. 164. 001V. 00. 00 HEA Exhaust valve 1
10 0020. 164. 0011. 00. 00 il Intake valve 1
11 1030. 164. 001V. 00. 00 A Tappet 2
12 0185. 164. 002V. 00. 00 fif BEER Fr @ 18X ©10.2X 0.5 Wear resistant gasket 1
13 1040. 164. 0011. 00. 00 S R A Camshaft components 1
14 1120. F70. ROO1V. 00. 00  |<07] K4 Valve clamp lock 4




AR E 4  (Carburetor parts)

= = = =
o I BHTHH s

1 0818. 03006. 10. 01 + [ L BET 3 X6 Cross head screw 2

2 4000. 474. 0040. 00. 00 5 kAL Stepper motor 1

3 2370. F80. 001V. 00. 00 R Exhaust pipe 1

4 3060. 164. 0011. 00. 00 B Air inlet gasket 1

5 2300. 164. 0011. 00. 00 RRLE TR Carburetor block 1

6 3080. 164. 0010. 00. 00 AT 2 5 e Carburetor gasket 1

7 2260. 164. C090. 00. 00 AL 2 Carburetor 1

8 2410. 164. 0011. 00. 00 HAEE Intake elbow 1




9 6177.06000. 00. 01 i BB A IR R MG Locking nut with disc 2
10 2360. 458. R004V. 00. 00 [ TEE K O 10 Ribbon tubing clamp 2
11 2330. 469. C030. 00. 22 T Tubing 1
12 2325. 469. 0010. 00. 00 PRI I e 2 Fuel filter 1
13 2330. 148. C040. 00. 22 W Tubing 1
14 2360. 458. 002V. 00. 00 |#rE F 8.5 Ribbon tubing clamp 1
15 4000. 435. 006V. 00. 00 P EHIHL Stepper motor 1




EFEMHMY (Piston parts)

— = —
?07.5 %sz:ll\?iﬁ SR Description Qu;fn?ity

1 0210. 164. 001V. 00. 00 TG A Ring as—piston 1

2 0230. 160. ROO1V. 00. 00  |VEZE4H E B Piston pin circlip 2

3 0200. 164. 001V. 00. 00 I Piston 1

4 0220. 164. 001V. 00. 00 TE I piston pin 1

5 0190. 164. 001V. 00. 00 FEFF A Connecting rod assembly 1

6 0185. 164. 001V. 00. 00 fiif BEE F D36 X D 25.3X0. 5 Wear resistant gasket 1

7 0180. 164. 0011. 60. 00 iy ey 204 Crankshaft assembly 1




B2 (Muffler parts)

==} Sdhva ==} et EL
?;5 EPSE?:E)? SR Description Qu;fn%ity
1 2400. 164. 001V. 00. 11 HAERRANE (HD Muffler cover (front) 1
2 5787.06018. 00. 01 i AL IRAR M6 X 18 Bolt 3
3 2400. 474. 0030. 00. 00 T AR A Muffler components 1
4 5789. 06040. 00. 01 T AL IR FEM6 X 40 Bolt 1
5 6177. 06000. 00. 01 ity BB AN IR BE M6 Locking nut with disc 2
6 2400. 164. 001V. 00. 12 HARSE ) Muffler cover (rear) 1
7 0845. 42016. 00. 01 QIQQZ%%TZI 2X16 Self tapping screw 5




JEMR /12528 (Backplane / Inverter)

[SEgva = Mepe L
FN?oj.g 4‘;2514:11\%];5 T AT Description Quia&n%ity
1 3340. J05. 0010. 00. 00 JERARGH A Base plate 1
2 9933. J05. 0010. 00. 00 SR Supporting seat 2
3 3360. 473. 0020. 00. 00 PR Shock pad 4
4 5789. 06018. 00. 01 AL IRAE M6 X 18 Bolt 4
5 6178. 05000. 00. 04 Je FrigaE (M5) Nut 4
6 3145. 469. 001V. 00. 00 TTRHZ BEM6 X 20 Nut 6
7 2470. J05. 0050. 00. 00 WiAr g8 Inverter 1
8 3410. 467. 0050. 00. 00 Pk Ground wire 1
9 2473.474.001V. 00. 00 WAR AR 2 H 1 Fixed ears of inverter 1




10 2473. 474. 002V. 00. 00 WA RFEE L H 2 Fixed ears of inverter 1
11 5789. 06012. 00. 01 ity BLIEAEME X 12 Bolt 4
12 0818. 05016. 00. 07 KA L IRAT 5 X 16 Cross recessed pan head screw 1
13 4100. P75. 001V. 00. 00 B OEX D13X2 Shim 1
14 7390. J05. 0010. 00. 00 IE Wheel 2
15 3335. J05. 0010. 00. 00 il The shaft pin 2
16 1120. 188. 001V. 00. 00 R AT B Speed control swing lock clip 2
17 2461. J05. 0010. 00. 00 A Lithium battery 1
18 3331. J05. 0010. 00. 01 Fth & Cell box 1




T 4
G ®
2
l 4
©
T
©o
WAERPE (Muffler shield)
75 FHIEES " o=
£ X D ipti
No. Part No. FHb eseription Quantity
1 2420. J05. 0010. 04. 00 VH PR AP R Muffler shield 1
2 0818. 05016. 00. 07 +FRELIZET (5X16) Screw 8
3 7824. 474. 001V. 00. 00 VSRR e ke Muffler sealant sleeve 1
4 5598. 467. 001V. 00. 00 HEAE AL Plum ring 4




MR (Panel)

F5 FiES N o =

No. Part No. AR Description Quantity
1 6655. J05. 0010. 00. 00 T AR panel bed 1
2 3370. J05. 0190. 00. 99 AR panel 1
3 0818. 05016. 00. 07 +FRECLIBAT (5X16) Cross recessed pan head screw 8
4 9461. J05. 0010. 00. 00 FLAT [ 2 AR Pull rod fixing plate 1
5 2426. J05. 0010. 04. 00 EORaRAIR R Rod components 1
6 0818. 05010. 00. 07 KA LA (5X10) Cross recessed pan head screw 2
7 6854. 528. 0021. 00. 00 R R Voltage regulating rectifier 1
8 5787.05016. 00. 01 AR M X 16 Bolt 1
9 4492. 705. 0010. 00. 00 S R Bh AR Anti-drag startup module 1
10 5789. 06014. 00. 01 i B IRAR M6 X 14 Bolt 2
11 6111. 469. 0020. 00. 00 BEEE M3%10 Bolt 5
12 5529. 000. 0010. 00. 00 COREAR I €0 alarm bracket 1
13 5528. 000. 0050. 00. 00 |COREZE CO_alarm 1




ESWEMR ( Left exterior cover)

= = = —
1 0819. 04212. 00. 01 Uk H BURET 4.2 X 12 Cross countersunk head tapping screw 3
2 1560. J05. 0010. 04. 00 ek rotary knob 1
3 5596. J05. 0010. P4. 00 Fe AN EE AR ornament shell 1
4 7344. 446. 0010. 00. 00 M NSRS Bolt 3
5 5324. J05. 0010. 00. 00 TR Clip 5
6 0818. 05016. 00. 07 TR CSLIBE 5 X 16 Screw 4
7 2220. J05. 0010. 04. 00 F b st Left shell 1
8 6178. 05000. 00. 04 J& i i (M5) Nut 4
9 2140. 473. 0011. 00. 00 AR 0il-gas switch 1
10 2140. 473. 0011. 00. 01 AT R 0il-gas switch 1
11 0818. 04014. 00. 01 BEETMA X 14 Screw 1




HAMER (Right exterior cover)

= 3 =) =
1 2222. J05. 0010. 04. 00 iy Right shell 1
2 1560. J05. 0010. 04. 00 ek Rotary knob 1
3 6178. 05000. 00. 04 Je FriEEE (M5) Nut 4
4 6234. 467. 002V. 00. 00 RANHLGE TR B sheath 1
5 4259. J05. 0010. 04. 00 KALZE TR Spark—plug outer cover 1
6 4562. 469. 001V. 00. 00 Bl EAZ R 6 NR Anti loss rubber strip 1
7 5324. J05. 0010. 00. 00 Je R Clip 5
8 7344. 446. 0010. 00. 00 RRavik 1 Bolt 3
9 5596. J05. 0020. P4. 00 A AL EE AR Right exterior cover 1




PRM4E M (Fuel tank components)
=) ) ] N
TO? ;ZET:FE)? TR K Description Quia&n%ity
1 3200. J05. C010. 00. 00 THAR EB A Tank, Fuel 1
2 3200. 467. 001V. 00. 02 BRIt JE Y Fuel filter 1
3 3200. J05. 0010. 00. 03 e ORE Sheath 1
4 3200. 474. €010. 00. 01 AR 5 Tank cap 1
5 7868. 469. 001V. 00. 00 AR SCHIREDNR Sheath 3
6 3208. P70. 001V. 00. 00 JuRi Filt tip 1
7 2360. 458. ROO7V. 00. 00 |4 2 D 11 Ferrule 2
8 2330. 469. C010. 00. 22 T 0il tube 1
9 2332. 467. 006V. 00. 00 TEIRRA 1 @ 10X50 Sheath 1
10 2360. 458. R003V. 00. 00  |# TRk @8 Ferrule 2
11 5522. 467. 003V. 00. 00 MR =R EC Damping rubber sleeve for oil tank 1
12 2330. 460. C100. 00. 00 PR 7% R AR B Fuel oil evaporation collection pipe 1




	空白页面



